Walker Mower Online Parts Lookup

Model MD Illustrated Parts Manual

Spread Tail Wheel Axle Kit / Speed Up Kit

Other model MD manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
7420-8Coolant Tank Relocation Kit
17427-33Recovery Tank Keeper
25975-3Cable Tie (50# x 7")
37427-8Overflow Hose, 36"
47427-3Coolant Recovery Tank
57427-32Recovery Tank Mount
67420-24Heat Shield
77420-27Mount Bracket
7420-3Spread Axle Kit/Less Wheels
87420-6Washer (2-1/2)
97420-11Mount, Spread Axle
108769-8Dust Cap, Deck Caster
118769-6Bearing Cone (1" ID)
128769-5Bearing Cup
137420-4Fork Mount Tube
148769-7Seal
157420-2Tail Fork, Spread Axle
168039Nut, Tail Wheel Axle
178038-1Spacer, Tail Wheel Axle
187038Tail Wheel Axle (3/4 x 5-9/16)
195683Pivot Bearing
205830Grease Fitting
217420-9Pivot Shaft
7237 (now 7247-1)Speed-Up
226238Drive Belt (3VX345)
237240-1Jackshaft Drive Pulley (3-1/2/3V)
F00210-24 Keps Nut
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F0123/8-16 Keps Nut
F0161/2-13 Self-Locking Nut
F02510-24 x 3/8 PPHMS
F0311/4-20 x 5/8 Hex Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F0673/16 x 3/16 x 1 Key
F0915/16-18 x 5/8 Hex Bolt
F0935/16-18 x 1 Hex Bolt
F1407/16-14 x 1 Hex Bolt
F1715/16-18 x 3/8 Set Screw
F2055/16-18 x 1/4 Set Screw
F2187/16 Split Lock Washer
F3443/4-16 Slotted Hex Nut
F3473/4 SAE Washer
F3481/8 x 1-1/2 Cotter Pin
F3771/2-13 x 5 Hex Bolt
F4231/2-13 x 6-1/2 Hex Bolt